



INFORME DE PRUEBAS

Artículo : 0207 0016
ARANDELA ESTANQUEIDAD EPDM 16x5,5mm



Prueba	Metal O.D.	Metal I.D.	Goma I.D.	Goma O. D.	Grosor Total	Altura Total		Fuerza de Adhesión	Prueba Visual	S/N
	15,85 16,30	5,75 6,75	4,40 4,70	14,70 15,05	2,70 2,95	7,50 [m]	- 0,50			
1	15,88	6,04	4,60	14,98	2,78	7,56	0,18	superada	superada	S
2	15,90	6,06	4,62	14,90	2,72	7,52	0,16	superada	superada	S
3	15,88	6,02	4,54	14,92	2,70	7,58	0,12	superada	superada	S
4	15,92	6,04	4,68	14,90	2,76	7,56	0,14	superada	superada	S
5	15,90	6,04	4,60	14,88	2,72	7,60	0,10	superada	superada	S
6	15,88	6,02	4,62	14,96	2,74	7,54	0,04	superada	superada	S